SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 1000/1000

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS paBs
20 dhiffe_BPURIOUS | INE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
o + ﬂ
10 dBm. l 10 dBm [
{ 1
0 dem k 0 dBm } \
-10 dBm L -10 dBm l', i L
50 dam / H\ -20 dBm i
SPURIOUS_LINE_ABS ]
-30 dBm
-30 dBm
40 dBm
-40 dBm
. T
50 darm ! W#W—mwmwmm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2,511 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2.675 GHz 2.690 GHz 100.000 kHz 2.68519 GHz 20.82 dém -9.18 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49040 GHz -31.28 dém -6.28 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69006 GHz -19.67 dBm -9.67 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49469 GHz -20.02 d&m -7.02 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69138 GHz -19.25 dBm -9.25 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49558 GHz -22.95 dBm -9.95 d& 2.695 GHz 2.705 GHz 1,000 MHz 2.69561 GHz 28.60 dbm Z15.60 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49684 GHz 20.81 dBm -9.19 d& 2.705 GHz 2.715 GHz 1,000 MHz 5.70650 GHz ~37.55 dbm ~12.52 dB
\
) i )
022 1:31:51 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
0 dBm e Nl ‘
-10 dam \ -10 dBm {
|
50 dam \ -0 dem |
SPURIOUS_LINE_ABS ] \W
30 dam [ 30 dem MUI
ot U 40 dBm e T -
40 dBm et
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.6B666 GHz 1.93 dbm -28.07 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48988 GHz -31.44 dém -6.44 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -29.34 dBm -19.34 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49414 GHz -28.07 d&m -15.07 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69112 GHz -27.30 dBm -17.30 d&
2,455 GHz 2.496 GHz 150,000 kHz 2.49558 GHz -33.21 dBm -20.21 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69588 GHz 231,20 dBm 18,20 db
2,496 GHz 2.511 GHz 100,000 kHz 2.50866 GHz 2,12 dBm -27.88 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70584 GHz ~37.42 dbm ~12.42 dB
\
) i )
Date: 27.MAY.2022 21:34:26

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

Page Number

Report Version

1 A237 of A444
Report Issued Date : Jul. 08, 2022

. Rev. 01



s=amranas. FCC RF Test Report Report No. : FG251121C

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Auto Sweep
5GL Count 1000/1000 SGL Count 1000/1000
@1 AvaPwr (@1 AvgPwr

Limit Fheck PARS | SPURIGIECHEEKARS PAES

o0 dhlRE_PPURIOUS LINE_ABS PASS 1 20 dhife—_$PURIOUS LINE ABS PABY

10 dBm: ”‘ 10 dBm Js
0 dém f| i 0 dBm Jll \
-10 dBm L -10 dBm

)j \ 20 dem j \ |

i | [

‘ PN N | N P
T LT TR .ﬂwwww -

90 dam.
SPURIOUS_LINE_ABS

-60 dem
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit 2.670 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 22.50 dBm ~7.10 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49026 GHz -20.87 dém -4.67 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -16.01 dBm -6.01 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49439 GHz -19.63 d&m -6.03 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -19.61 dBm -9.61 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49598 GHz -21.34 dBm -8.34 dB 2.695 GHz 2.710 GHz 1,000 MHz 269582 GHz -27.60 dBm -14.60 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.49711 GHz 22.60 dBm -7.40 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71006 GHz -37.74 dBm -12.74 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
0 dBm { l 0 e 1
-10 deém -0 dem I |
20 daam, ‘ \ 40 dem T I
SPURIOUS_LINE_ABS e
. M L it iy,
-30 dBm gt /J M 0 dBm 5
i e
-40 dBm
-40 dBm,
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.68507 GHz 1.82 dbm -28.18 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -28.18 dém -3.18 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69005 GHz -25.38 dBm -15.38 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49489 GHz -23.08 d&m -10.68 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69101 GHz -23.87 dbm -13.87 de
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -25.76 dBm -16.76 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69575 GHz 28.09 dbm 15.00 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.51383 GHz 1.89 dém -28.11 dB 2.710 GHz 2.715 GHz 1,000 MHz 5.71029 GHz 3564 dbm S10.64 dB
\
) i )
Date: 27.MAY.2022 19:31:35
Sporton International Inc. (ShenZhen) Page Number 1 A238 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497



s=amranas. FCC RF Test Report Report No. : FG251121C

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Auto Sweep
5GL Count 1000/1000 SGL Count 1000/1000
@1 AvaPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
20 db,lﬂu sPURIOUS_) INE_ABS PASS N ZEIdH'wLn‘p SPURIOUS LINE ABS PAS

g

10 dém [“ 10 cem

——

0 dBm

0 dém

-10 dBm } \ -10 dBm:

T ——t 5

-20 dBm

\
\ w . |
JAT O | | S

-60 dBm

90 dam.
SPURIOUS_LINE_ABS

-60 dBm

Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5

Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit 2.670 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 22.05 dBm ~7.95 db

2.475 GHz 2.490 GHz 1.000 MHz 2,49041 GHz -20.87 dém -4.67 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -16.64 dBm -6.64 dB

2.490 GHz 2.495 GHz 1.000 MHz 2,49494 GHz -19.72 d&m -6.72 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -18.76 dBm -8.76 dB

2.495 GHz 2.496 GHz 200.000 kHz 2.49598 GHz -22.93 dBm -9.53 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.60524 GHz -26.40 dBm -13.40 de

2.496 GHz 2.516 GHz 100.000 kHz 2.49709 GHz 21.68 dBm -8.32 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71255 GHz -38.25 dBm -13.25 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
0 dem J. 1 op 1
-10 dém i -1p dem I |
| L5 cor |
SPURIOUS_LINE_ABS ] | H‘
o L ﬂéo dBm \PMI&-...
I " o e
40 dom =" ocem
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.668288 GHz 1.03 dbm -28.97 db
2.475 GHz 2.490 GHz 1.000 MHz 249044 GHz -29.43 dém ~4.43 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -26.44 dBm -16.44 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -25.75 dém -12.75 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69109 GHz -24.93 dBm -14.93 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49559 GHz -31.56 dBm -18.56 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69528 GHz 58,44 dBm 15,44 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.51267 GHz 1.04 dBm -28.96 dB 2.710 GHz 2.715 GHz 1,000 MHz 5.71018 GHz -36.99 dBm ~11.99 dB
\
) i )
Date: 27.MAY.2022 19:34:30
Sporton International Inc. (ShenZhen) Page Number 1 A239 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497



s=amranas. FCC RF Test Report Report No. : FG251121C

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || spectrum 7

Ref Level 30.00 dBm  Offset 19,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 d Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS ZUdhiWLn‘p sPURIOUS LINE _ABS
10 dem n 10 dém
2o | oo
j ﬁ -10 dBm
-10 dBm :

! \\ -20 dem
[ \ -30 dem f

ALY

90 dam.
SPURIOUS

LINE_ABS

-4f) dBm T i
v

AR et
-60 dBm
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.516 GHz |5 ER0e v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.68892 GHz 20.74 dém -9.26 db
2.475 GHz 2.490 GHz 1.000 MHz 248966 GHz -30.94 dém -5.94 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -17.48 dBm -7.48 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49452 GHz -22.27 dém -9.27 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -20.88 dBm -10.88 d8
2,455 GHz 2.496 GHz 200,000 kHz 2.49554 GHz -23.89 dBm -10.89 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69784 GHz 29.61 dbm Z16.61 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49707 GHz 20.80 dBm -9.20 d& 2.710 GHz 2.715 GHz 1,000 MHz 5.71081 GHz -39.05 dbm ~14.05 dB
Y
Il ). j [ £

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m
Spectru [ spectrum v
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 d!ﬂr‘i‘ﬂ PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 cBm
0 dem . TE 1
-10 dam ,’ \ -40 dBm I |
_on dam, ‘ ‘ -30 dem: |
SPURIOUS_LINE_ABS ] r K \‘
-30 dBm - = 1| 0 dem m
f i
e -40 dBm b B
40 dBm—| e P m
A
-50 dBm
-50 dBm
-60 dem
60 dém
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.516 GHz | |5 oo0e =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8419 GHz 0.70 dBm -29.30 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49043 GHz -32.27 dém -7.27 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -27.48 dBm -17.48 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -27.55 dém -14.55 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69143 GHz -26.62 dBm -16.82 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49576 GHz -33.53 dBm -20.53 dBb 5 605 GH= 2,710 GHz 1,000 MHz 2 GOELE GHe 32,21 dbm S19.21 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50847 GHz 0.87 dBm -29.13 db 2.710 GHz 2.715 GHz 1,000 MH2 271036 GHz -38.74 dBm C13.74 dB
Y
i i )
Date:r 2 21 d:46
Sporton International Inc. (ShenZhen) Page Number 1 A240 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497



SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

Conducted Spurious Emission

LTE Band 41 / 5MHz

ct i
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1000 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
| “ V7 -S0 dBm | PP,
[T s UV PRSP A BPSPRN Ve, bl IREE el VORIV A DTN By v
0 aem
=70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz -55.38 dBm -30.38 dB 30.000 MHz 1.000 GHz 1.000 MHz 896.50425 MHz -55.45 dBm -30.45 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46302 GHz -54.24 dBm -29.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -54.06 dBm -20.06 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71721 GHz -52.79 dBm -27.79 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95136 GHz -53.77 dBm -28.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -43.74 dBm -18.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -43.88 dBm -18.88 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.23988 GHz -53.64 dBm -28.64 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.25587 GHz -53.58 dBm -28.58 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30359 GHz -51.89 dBm -26.89 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29253 GHz -51.83 dBm -26.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64179 GHz -48.72 dBm -23.72 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64479 GHz -48.73 dBm -23.73 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -49,45 dBm -24.45 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.01175 GHz -49.55 dBm -24.55 d&
- —— m—
L VA J - L JL 4 ‘
; ] e rum ] o
Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PA
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
oo e -50 dBm
AT Al A
I ey VLR RESPSPIYS A P e s S o W DRI A WPvRDN By
m
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -55.48 dBm -30.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.67816 MHz -55.43 dBm -30.43 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46191 GHz -54.34 dBm -29.34 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46707 GHz -54.14 dBm -20.14 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.73188 GHz -52.65 dBm -27.65 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.73316 GHz -51.22 dBm -26.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -38.35 dBm -13.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -38.16 dBm -13.16 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.77262 GHz -49,47 dBm -24,47 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.77262 GHz -50.50 dBm -25.50 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.29753 GHz -52.02 dBm -27.02 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.30609 GHz -51.80 dBm -26.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66229 GHz -48.73 dBm -23.73 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66029 GHz -48.94 dBm -23.94 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.01375 GHz -49.55 dBm -24.55 dB 18,000 GHz 27,000 GHz 1.000 MHz 20.35962 GHz -40.41 dBm -24.41 d&
—— m—
( ) J o ( ) ] i

1 A241 of Ad44

Sporton International Inc. (ShenZhen) Page Number
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

Report Version

. Rev. 01

Report Issued Date : Jul. 08, 2022



SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 19.00 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i -40 dBm
-50 dBm e
" S W PPN P, hhh had BRI et WU PR SOV W e gy, \esbbes e
i
=70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -55.51 dBm -30.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -55.57 dBm .57 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.44680 GHz -54.33 dBm -29.33 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46560 GHz -54.16 dBm .16 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72248 GHz -42.65 dBm -17.65 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72561 GHz -43.61 dBm 61 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -35.48 dBm -10.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -37.44 dBm 44 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.05607 GHz -51.25 dBm -26.25 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.05607 GHz -51.29 dBm .29 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.28909 GHz -51.91 dBm -26.91 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29053 GHz -51.75 dBm .75 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65729 GHz -48.64 dBm -23.64 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64879 GHz -48.77 dBm 77 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.01675 GHz -49.51 dBm -24.51 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00225 GHz -40,48 dBm 48 dB
{ 1 J L] ( )t J
27.MAY.2022 1

LTE Band 41 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Erm

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

oo )

Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
| & -50 dBm —
[ il PP TSI VWP Py A
"0 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -55.22 dBm -30.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz -55.33 dBm -30.33 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -54.06 dBm -29.06 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46965 GHz -54.10 dBm -20.10 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71735 GHz -53.02 dBm -28.02 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72020 GHz -52.90 dBm -27.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -43.94 dBm -18.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -45.32 dBm -20.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.24688 GHz -53.54 dBm -28.54 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.26237 GHz -53.31 dBm -28.31 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30508 GHz -51.90 dBm -26.90 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.28853 GHz -51.86 dBm -26.686 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64473 GHz -48.93 dBm -23,03 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.97675 GHz -49.10 dBm -24.10 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00675 GHz -49.45 dBm -24.45 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00325 GHz -49.40 dBm -24.40 dB
( It J e ( ) ] ]

100:54

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

1 A242 of Ad44
Date : Jul. 08, 2022
. Rev. 01

Page Number
Report Issued
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Swesp

Spectrum

Ref Level 0,00 dém Offset 19.00 d&

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck [ Limit fheck PARS
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
- = -50 dBm 9
pr—— A e VR I e WA UPUPOTT VPV AR
0 aBm
-70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 971.64168 MHz -55.52 dBm -30.52 dB 30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -55.43 dBm -30.43 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47150 GHz -54.21 dBm -29.21 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46449 GHz -54.16 dBm -20.16 d&
2.715 GHz 3.000 GHz 1.000 MHz 2.71835 GHz -49.83 dBm -24.83 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.74099 GHz -52.72 dBm -27.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -37.23 dBm -12.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -37.66 dBm -12.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.76612 GHz -48.25 dBm -23,25 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.76562 GHz -50.33 dBm -25.33 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.29509 GHz -51.85 dBm -26.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29753 GHz -51.83 dBm -26.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64779 GHz -48.84 dBm -23.84 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65679 GHz -49.04 dBm -24.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00375 GHz -40.64 dBm -24.64 0B 18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -49 41 dBm -24.41 dB
{ 1 J L] ( )| J
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum e Spectrum -
Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i -40 dBm
— -50 dBm =
il SR VPR S i FIIPEree, sty VR IPPRIPURP A SN ooy A s
Bm
-70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 981.33683 MHz 55,34 dbm -30.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -55.24 dBm -30.24 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -54.28 dBm -29.28 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44864 GHz -53.93 dBm -28.93 d
2.715 GHz 3.000 GHz 1.000 MHz 2.71692 GHz -40.81 dBm -15.81 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.73615 GHz -42.92 dBm -17.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -35.42 dBm -10.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -36.86 dBm -11.86 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.04158 GHz -51.87 dBm -26.87 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.04208 GHz -52.19 dBm -27.19 d8
10.000 GHz 14.000 GHz 1.000 MHz 11.28553 GHz -51.93 dBm -26.93 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.28209 GHz -51.77 dBm -26.77 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65079 GHz -48.87 dBm -23.87 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64529 GHz -48.92 dBm -23.92 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00725 GHz -49.55 dBm -24.55 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00175 GHz -49.61 dBm -24.61 dB
J ] ( )| J
: 27.MAY.2022 20:
Sporton International Inc. (ShenZhen) Page Number 1 A243 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497




SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Swesp

Ref Level

Spectrum

0,00 dBm

SGL Count 100/100

Offset 19.00 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
| |
- — -50 dBm .
[N e W PRIV 'V WPIRPPN Py had o USRIV S ol WIS ISR AP U P Sy, baabbbs
Bm
=70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | it |
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -55.54 dBm -30.54 dB 30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -55.34 dBm .34 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46376 GHz -53.92 dBm -28.92 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46929 GHz -54.23 dBm .23 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72746 GHz -52.14 dBm -27.14 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71906 GHz -52.98 dBm .98 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -44.87 dBm -19.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -43.99 dBm .99 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.25337 GHz -53.52 dBm -28.52 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.25187 GHz -53.65 dBm .65 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.28553 GHz -51.91 dBm -26.91 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29353 GHz -51.82 dBm .62 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65129 GHz -48.79 dBm -23.70 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64879 GHz -48.85 dBm -23.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.36562 GHz -49,50 dBm -24.50 dB 18,000 GHz 27,000 GHz 1.000 MHz 20.36912 GHz -40,52 dBm -24,52 d&
{ 1 J o

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level

Spectrum

0.00 dém

SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Gheck PARS
10 d3ne_BRURIONE_LINE_ABS pabe -10 dine_bpuRtous_bine_sne pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
40 dBm -40 dBm
-50 dBm - -S0 dBm r S —— =
IS et U R RIS A SIS W IR T e BN PSP WRUTON ey p e
0 dBm:
=70 dBm -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 869.84258 MHz -55.65 dBm -30.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10405 MHz -55.20 dBm -30.20 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.44901 GHz -54.38 dBm -29.38 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.43316 GHz -54.28 dBm -29.28 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72276 GHz -51.82 dBm -26.89 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.71564 GHz -48.76 dBm -23.76 dB
3.000 GHz 7.000 GHz 1.000 MHz £.17298 GHz -39.10 dBm -14.10 dB 3.000 GHz 7.000 GHz 1.000 MHz £.17298 GHz -37.98 dBm -12,98 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.75912 GHz -49,54 dBm -24,54 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75912 GHz -50.94 dBm -25.04 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.28409 GHz -51.93 dBm -26.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.27509 GHz -51.75 dBm -26.75 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64379 GHz -48.91 dBm -23.91 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.64479 GHz -48.85 dBm -23.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00825 GHz -49,51 dBm -24.51 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00275 GHz -40,36 dBm -24,36 d&
( I J 2 ( ) ]
: 27.mAv.2022
Sporton International Inc. (ShenZhen) Page Number 1 A244 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497




SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectri

Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1000 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i -40 dBm
x x -50 dBm
R e b il MRS AP e AT
i
=70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | it |
30.000 MHz 1.000 GHz 1.000 MHz 862.08646 MHz -55.59 dBm -30.59 dB 30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -55.59 dBm .59 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47408 GHz -54.37 dBm -29.37 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46302 GHz -54.23 dBm .23 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72148 GHz -41.19 dBm -16.19 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71521 GHz -38.23 dBm .23 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.35246 GHz -35.11 dBm -10.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.35246 GHz -37.81 dBm 81 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.02758 GHz -51.45 dBm -26.45 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.02758 GHz -51.28 dBm .28 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30008 GHz -51.90 dBm -26.90 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29209 GHz -51.85 dBm .65 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65029 GHz -48.88 dBm -23.88 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64229 GHz -48.99 dBm -23.99 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.01075 GHz -49,57 dBm -24.57 dBb 18.000 GHz 27,000 GHz 1.000 MHz 18.01125 GHz -40,53 dBm -24.53 d&
{ 1 J L] ( )it J

123154

LTE Band 41 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Erm

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

oo )

Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
‘ -40 dBm
A -50 dBm -
I e WU DU W VPSRN ey ha st e
™% dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 809.41279 MHz -55.54 dBm -30.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 863.05597 MHz -55.47 dBm -30.47 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46486 GHz -54.07 dBm -29.07 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47408 GHz -52.95 dBm -27.95 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71820 GHz -51.76 dBm -26.768 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72547 GHz -53.32 dBm -28.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -42.83 dBm -17.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -45.49 dBm -20.49 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.24838 GHz -53.44 dBm -28.44 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.28537 GHz -53.56 dBm -28.56 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.28709 GHz -51.83 dBm -26.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.30353 GHz -51.74 dBm -26.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64873 GHz -48.81 dBm -23,81 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64929 GHz -48.64 dBm -23.64 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.35662 GHz -49.41 dBm -24.41 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -49.37 dBm -24.37 dB
( It J e ( ) ] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

Page Number 1 A245 of Ad44
Report Issued Date : Jul. 08, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 19.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 19,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
| -40 dBm ‘
s - = -50 dBm T
I ot W R APPSR A BN bt ot I i " N PN W VRN ey b
B
=70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 831.54673 MHz -55.46 dbm -30.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -55.38 dBm .38 dg
1.000 GHz 2,475 GHz 1.000 MHz 2.46818 GHz -54.24 dBm -29.24 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45859 GHz -54.12 dBm .12 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.72205 GHz -49.64 dBm -24.64 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.73174 GHz -51.53 dBm .63 di
3.000 GHz 7.000 GHz 1.000 MHz 5.16848 GHz -36.59 dBm -11.59 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.16848 GHz -40.00 dBm .00 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.75262 GHz -50.12 dBm -25.12 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75262 GHz -50.50 dBm .50 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.29255 GHz -51.87 dbm -26.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.28709 GHz -51,77 dBm 77 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65129 GHz -48.87 dBm -23.87 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64029 GHz -48.75 dBm 75 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.35612 GHz -49.36 dBm -24.36 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00325 GHz -40.42 dBm 42 dB
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spectrum -
Ref Level 0.00 dém Offset 19.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit Gheck PARS
10 ddne_GRURIOUS LINE ABS paks _10 dine_EPURIOUS_LINE_ABS pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
40 dBm i -40 dBm
-50 dBm - o -50 dBm -
m P e, A AT — W RS -, Rl ot
0 dBm:
=70 dBm -70 dBm
-80 dBm -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Bpurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 086.66017 MAzZ 55,55 dBrm 30,55 0B 30,000 MHz 1.000 Gz 1.000 MHz 067.276886 MHZ 55,60 dBm 30,60 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46781 GHz -54.13 dBm -29.13 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46781 GHz -54.22 dBm -29.22 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71536 GHz -39.77 dBm -14.77 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72134 GHz -43.87 dBm -18.87 dB
3.000 GHz 7.000 GHz 1.000 MHz £.34246 GHz -35.81 dBm -10.81 dB 3.000 GHz 7.000 GHz 1.000 MHz £.34246 GHz -37.74 dBm -12.74 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.01358 GHz -50.91 dBm -25,91 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.01358 GHz -51.43 dBm -26.43 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.28959 GHz -51.86 dBm -26.86 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.28809 GHz -51.88 dBm -26.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65829 GHz -49.07 dBm -24.07 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.64029 GHz -48,92 dBm -23.92 dB
18,000 GHz 27,000 GHz 1.000 MHz 18.00725 GHz 49,57 dBm -24.57 de 18,000 GHz 27,000 GHz 1.000 MHz 20.35312 GHz -40,63 dBm 24,63 dB
J L J
Sporton International Inc. (ShenZhen) Page Number 1 A246 of Ad44
TEL : +86-755-8637-9589 Report Issued Date : Jul. 08, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-AA497




s=amranas. FCC RF Test Report Report No. : FG251121C

LTE Band 41 / 5MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

o pectru m
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1000 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS LINE_ABS
-40 dBm
;
-50 dBm o .
— = R s
IS sy VTR AR A U W e . memw
c m
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz -55.50 dBm -30.50 dB 30.000 MHz 1.000 GHz 1.000 MHz 904.26037 MHz -55.18 dBm -30.16 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47187 GHz -54.40 dBm -29.40 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -54.43 dBm -20.43 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72404 GHz -53.92 dBm -28.92 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71863 GHz -52.53 dBm -27.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -47.40 dBm -22.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -39.59 dBm -14.59 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.24238 GHz -53.61 dBm -28.61 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.77262 GHz -51.22 dBm -26.22 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.29909 GHz -51.79 dBm -26.79 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.30753 GHz -51.88 dBm -26.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64079 GHz -48.81 dBm -23.81 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64879 GHz -48.82 dBm -23.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.68666 GHz -49.67 dBm -24.67 db 18.000 GHz 27,000 GHz 1.000 MHz 18.00475 GHz -49.55 dBm -24.55 d&
——
)i P2 )i 2

Highest Channel / 64QAM N/A

Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
l
] LA p—— A -~
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -55.55 dBm -30.55 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46154 GHz -54.39 dBm -29.39 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72248 GHz -42.54 dBm -17.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -37.19 dBm -12.19 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.05607 GHz -52.01 dBm -27.91 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30008 GHz -51.77 dBm -26.77 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65579 GHz -49.04 dBm -24.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.34962 GHz -49.63 dBm -24.63 dB
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LTE Band 41/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

=) (specum ) m
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1000 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
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-40 dBm
| - -50 dBm e
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0 dBm
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-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -55.49 dBm -30.49 dB 30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -55.44 dBm -30.44 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.45749 GHz -54.19 dBm -29.19 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46634 GHz -54.34 dBm -20.34 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71949 GHz -53.05 dBm -28.05 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72020 GHz -51.71 dBm -26.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -45.22 dBm -20.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -40.42 dBm -15.42 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.25237 GHz -53.58 dBm -28.58 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.76562 GHz -52.87 dBm -27.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30059 GHz -51.92 dBm -26.92 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29903 GHz -51.60 dBm -26.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64279 GHz -48.91 dBm -23,91 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65079 GHz -48.79 dBm -23.79 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.34962 GHz -49,38 dBm -24.38 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00175 GHz -49.52 dBm -24,52 d&
{ 1 J L] ( )t J L]

Highest Channel / 64QAM
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Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
|
] RPN ey L e T
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 92946777 MHz -55.42 dBm -30.42 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44127 GHz -54.47 dBm -29.47 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71991 GHz -41.53 dBm -16.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -36.15 dBm -11.15 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.24988 GHz -53.46 dBm -28.46 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.29008 GHz -51.76 dBm -26.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65579 GHz -48.92 dBm -23,92 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -49.36 dBm -24.36 dB
il
L L J L

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

Page Number

Report Version

1 A248 of Ad444
Report Issued Date : Jul. 08, 2022
: Rev. 01
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LTE Band 41/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 19.00 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
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-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -55.16 dBm -30.18 dB 30.000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -55.56 dBm -30.56 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.45233 GHz -54.27 dBm -29.27 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47224 GHz -54.23 dBm -20.23 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97130 GHz -54.09 dBm -29.09 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.73515 GHz -50.97 dBm -25.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -45.73 dBm -20.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17298 GHz -39.99 dBm -14.99 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.25737 GHz -53.50 dBm -28.50 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75912 GHz -51.86 dBm -26.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.31908 GHz -51.99 dBm -26.99 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.28153 GHz -51.77 dBm -26.77 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64929 GHz -48.96 dBm -23.96 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65379 GHz -48.93 dBm -23.93 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00125 GHz -49,55 dBm -24.55 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00125 GHz -40,58 dBm -24,58 dB
{ 1 J L] ( )t J L]

Highest Channel / 64QAM
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Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep
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-20 dBm
SPURIOUS_LINE_ABS

Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 803.11094 MHz -55.38 dBm -30.38 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -54.20 dBm -29.20 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72561 GHz -42.24 dBm -17.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.35246 GHz -40.01 dBm -15.01 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.02758 GHz -53.62 dBm -28.62 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30159 GHz -51.83 dBm -26.83 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64829 GHz -48.79 dBm -23.70 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00625 GHz -49,30 dBm -24,30 dB
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SPORTON LAB.
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Report No. : FG251121C

LTE Band 41/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

o pectru m
Ref Level 0.00 dBm  Offset 19.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 19,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 518.31834 MHz -55.64 dbm -30.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -55.51 dBm -30.51 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47445 GHz -54.13 dBm -29.13 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46376 GHz -54.41 dBm -20.41 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71607 GHz -52.44 dBm -27.44 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72775 GHz -53.71 dBm -28.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -47.08 dBm -22.08 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.16848 GHz -40.09 dBm -15.09 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.27037 GHz -53,70 dBm -28,70 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.75212 GHz -52.,54 dBm -27.64 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30555 GHz -52.01 dbm -27.01 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.29758 GHz -51.90 dBm -26.90 db
14.000 GHz 18.000 GHz 1.000 MHz 17.64979 GHz -48.64 dBm -23.64 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65679 GHz -48.91 dBm -23.81 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00425 GHz -49,49 dBm -24.49 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00125 GHz -40,35 dBm -24,35 d&
p—
)i P2 )i 2

Highest Channel / 64QAM

N/A

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS

Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 802.62619 MHz -55.58 dBm -30.58 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -54.27 dBm -29.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72518 GHz -41.34 dBm -16.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.34246 GHz -39.81 dBm -14.81 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.01358 GHz -52.96 dBm -27.96 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.30508 GHz -51.96 dBm -26.96 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65779 GHz -48.85 dBm -23.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.01625 GHz -49.63 dBm -24.63 dB
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saronas. FCC RF Test Report

Report No. : FG251121C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0035
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0034

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =7.78 V. ; Battery End Point (BEP) =6 V. ; Maximum Voltage =8.96 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG251121C

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.78 25.08 29.85 25.08 30.51
Middle CH 24.73 25.18 29.61 25.08 30.69
Highest CH 24.73 25.18 29.85 25.03 30.57
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.83 25.87 30.09 34.76 39.72
Middle CH 34.76 24.88 30.21 34.97 39.88
Highest CH 34.83 24.93 30.45 35.11 39.88
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.68 25.08 29.79 25.18 30.69
Middle CH 24.53 25.03 29.79 25.18 30.51
Highest CH 24.68 25.23 29.79 25.28 30.63
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.69 24.83 29.91 34.83 39.80
Middle CH 34.69 24.98 30.09 34.90 39.72
Highest CH 34.83 24.88 29.85 34.83 39.88
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Lowest CH 24.73 25.03 29.73 25.13 30.45
Middle CH 24.68 25.03 29.97 25.33 30.45
Highest CH 24.58 24.93 29.91 25.13 30.69
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 34.83 24.98 30.27 34.76 39.72
Middle CH 34.76 24.88 30.15 34.76 39.88
Highest CH 34.97 24.88 30.09 35.39 39.88
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SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41C

QPSK

trum t"? ectrum l"%‘
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,498735 GHz 21,30 dam ndB_down 24,775 MHZ ML 2.50203 GHz 20,57 dam ndB_down 25,075 MHZ
TL 1 2,495933 GHz -5.13 dBm nd8 26.00 dB T1 L 2.455788 GHz -5.12 dBm nd8 26.00 dB
T2 1 2,520713 GHz -4.48 dBm qQ factor 100.9 T2 1 2.520863 GHz -5.97 dBm qQ factor 93.8
(S I 4 - L JL 4 ‘
3 6t .
tm lm
v v
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,582186 GHz 21.62 dam ndB_down 24,725 MHZ ML 2.588920 GHz 20,42 dBm ndB_down 28,175 MHZ
TL 1 2,560483 GHz -4.24 dBm nd8 26.00 dB T1 L 2.580238 GHz -5.87 dBm nd8 26.00 dB
T2 1 2.605213 GHz -4.31 dBm Q factor 104.4 T2 1 2.605413 GHz -5.51 dBm Q factor 102.8
L JL J o L JL J [
ectrum L"F‘;“ ectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 1500 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att a0ds BWT 7.5ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 7.5 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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CF 2.677525 GHz 1001 pts Span 50.0 MHz CF 2.677625 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2667235 GHz 20,06 dBm ndB down 24,725 MHz ML 2.660433 GHz 18.10 dBm ndB down 25,175 MHz
T1 1 2.665087 GHz -5.35 dBm nds 26.00 dB T1 L 2.664988 GHz -8.16 dBm nds 26.00 d&
T2 1 2669813 GHz -6.64 dBm  factor 107.9 T2 1 2.650162 GHz -6.39 dBm  factor 106.0
(S I 4 - L JL 4 ‘

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA497

A253 of Ad444
Jul. 08, 2022
Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG251121C

LTE Band 41C

QPSK

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+10MHz

trum

trum
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Ref Level 30.00 dém  Offset 1500 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 15.00 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
M1 1 2,50112 GHz 19.07 dBm nd@ down 29.85 MHz M1 2.502631 GHz 19.88 dBm nd@ down 25,075 MHz
TL 1 2,495965 GHz -6.74 dBm ndd 26.00 dB T1 L 2.455788 GHz -5.62 dBm ndd 26.00 dB
T2 1 2,526815 GHz -6.31 dBm qQ factor 83.8 T2 1 2.520863 GHz -6.52 dBm qQ factor 93.8
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2. 586037 GHz 21.07 dBm nd@ down 29.61 MHz M1 2.586981 GHz 18.81 dBm nd@ down 25,075 MHz
TL 1 2,578005 GHz -5.02 dBm nds 26.00 dB T1 L 2.580388 GHz -7.41 dBm ndd 26.00 dB
T2 1 2 607615 GHz -4.49 dBm Q factor 87.3 T2/ 1 2.605463 GHz -6.81 dBm Q factor 03.2
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.662283 GHz 19.03 dBm ndB down 25,85 MHz ML 2.675577 GHz 17.15 dBm ndB down 25025 MHz
T1 1 2660005 GHz -7.86 dBm nds 26.00 d8 T1 1 2.664988 GHz -8.92 dBm nds 26.00 da
T2 1 2689855 GHz -6.43 dBm  factor 69.2 T2 1 2.650013 GHz -9.22 dBm  factor 106.9
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LTE Band 41C

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

zctrum t“‘? Spectrum l"%‘
Ref Level 30.00 GBm  Offset 16,00 0B & RBW 1 MHz RefLevel 20.00 dBm  OFfset 15.00 db e RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.504467 GHZ 18.94 dBm ndB_down 30,500 MHz ML 2.50837 GHz 19.07 dBm ndB_down 34,825 MHZ
TL 1 2,495655 GHz -7.89 dBm ndd 26.00 dB T1 L 2.485923 GHz -7.60 dBm ndd 26.00 dB
T2 1 2,526165 GHz -7.44 dBm qQ factor 82.1 T2 1 2.530748 GHz -6.63 dBm qQ factor 72.0
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SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.41 dBm| | ™Il 20,00 dBm
] 2.5901230 GHZ| g 2.5045830 GHz
20 20
PRTS SV RV “ndB . 26.00 dB A . ndB 26.00 dB
104 { - R 4N 30.689000000 MHz 104 / ooy o "!x/"\f Ay 34.755000000 MHz|
f‘ 7 q'factor 84.4 I \( Q\factor \ 74.4
d / i 1
o 0
T 2
) 1 i
10 df -10 o T
=N i ] l
20,48 = ~ 20 ey o
Ny AT W e R
a0 a8 G ae Ve
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,590123 GHz 18.41 dBm ndB_down 30,689 MHZ ML 2.584583 GHz 20.00 dam ndB_down 34,755 MHZ
TL 1 2,577535 GHz -8.62 dBm ndd 26.00 dB T1 L 2.575492 GHz -6.25 dBm ndd 26.00 dB
T2 1 2,608225 GHz -7.06 dBm qQ factor 84,4 T2 1 2.510248 GHz -6.52 dBm qQ factor 74.4
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.667927 GHz 17.29 dBm nd@ down 30,560 MHz ML 2.65733 GHz 16.61 dBm nd@ down 34,825 MHZ
T fy 2.659655 GHz -8.34 dam nds 26.00 d8 T L 2555092 GHz -9.27 dam nds 26,00 da
T2 1 2.690225 GHz -8.77 dem Q factor 57.3 T2 1 2.689918 GHz -9.51 dam Q factor 76.3
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LTE Band 41C

QPSK

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.507726 GHz 18.83 dam nd8 down 25,574 MHz ML 2.505495 GHz 17.49 dam nd8 down 30,00 WAz
T1 1 2,495098 GHz -7.23 dBm nd8 26.00 dB T1 L 2,495905 GHz -8.73 dBm nd8 26,00 d8
T2 1 2,520963 GHz -7.26 dBm Q factor 96.9 T2 1 2.5255995 GHz -8.56 dBm Q factor 83.3
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.603115 GHz 18.65 dam nd8 down 24,575 MHz ML 2.580223 GHz 19,76 dam nd8 down 30,21 WAz
T1 1 2,580537 GHz -7.91 dBm nd8 26.00 dB T1 L 2.577885 GHz -6.73 dBm nd8 26,00 d8
T2 1 2605413 GHz -7.27 dBm Q factor 104.6 T2 1 2.608095 GHz -6.46 dBm Q factor 5.4
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Highest Channel / 20MHz+5MHz
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Ref Level 30.00 GBm  Offset 15,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att 0d8 SWT  7.5ps @ VBW 3MHz  Made Auto FFT o att 30de SWT  9.4ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.684918 GHz 17.35 dBm nd@ down 24,925 MHz ML 2.662263 GHz 16.21 dBm nd@ down 30,45 MHz
T fy 2.664987 GHz -9.38 dam nds 26.00 dB T L 2659526 GHz -9.54 dam nds 26,00 da
T2 1 2.689913 GHz -7.91 dBm Q factor 107.7 T2 1 2.689975 GHz -9.46 dBm Q factor 87.4
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LTE Band 41C

QPSK
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Ref Level 30.00 GBm  Offset 16,00 db & RBW 1 MHz RefLevel 20.00 dBm  OFfset 15.00 db e RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,499229 GHz 19.12 dBm ndB_down 34,755 MHz ML 2.500027 GHz 18.22 dBm ndB_down 39,72 MHz
TL 1 2,496012 GHz -6.67 dBm ndd 26.00 dB T1 2,458 GHz -7.48 dBm nd8 26.00 dB
T2 1 2,530768 GHz -6.35 dBm Q factor 71.9 T2 1 2.53572 GHz -7.84 dBm Q factor 63.2
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591626 GHz 17.92 dBm nd@ down 34.965 MHz M1 2.586926 GHz 18.34 dBm nd@ down 39,88 MHZ
TL 1 2,575542 GHz -7.70 dBm ndd 26.00 dB T1 L 2.57302 GHz -8.78 dBm nd8 26.00 dB
T2 1 2.610508 GHz -8.46 dBm Q factor 74.1 T2 1 2.6129 GHz -7.80 dBm Q factor 64.9
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Ref Level 30.00 GBm  Offset 1500 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 15.00 db @ RBW 1 MHz
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SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.16 dBm| mili] 15.48 dBm|
. 2.6696580 GHZ| 2.6680220 GHz
20 ~ X ndg 26.00 dB| 2 ‘ ndg 26.00 dB|
104 A AT AY L VAR Bt~ A 35.105000000 MHz| 104 P v Vet Rl By 39.880000000 MHz
T \v; "o Yactor \l 76.0) | 3 /‘ w ‘-om‘m‘"?‘\'} 66.9
ad : T od !
T |
BUE! f £ iod ’%
21 2 o
— [ PN A L {\?‘\ S Vg
h a0 -30
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.672525 GHz 1001 pts Span 70.0 MHz CF 2.6701 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2669653 GHz 16.18 dBm ndB down 35,105 MHz ML 2.866022 GHz 15,48 dBm ndB down 39,68 MHz
T1 1 2,654903 GHz -9.85 dBm nds 26.00 dB T1 L 2.65012 GHz -9.73 dBm nds 26.00 d8
T2 1 2,690003 GHz -10.47 dBm  factor 76.0 T2 1 2.69 GHz -9.76 dBm  factor 66.9
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LTE Band 41C
16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,500033 GHz 21,66 dBm nd8 down 24,675 MHz ML 2,499034 GHz 19.16 dam nd8 down 25,075 WHZ
T1 1 2,496037 GHz -3.75 dBm nd8 26.00 dB T1 L 2.455788 GHz -6.09 dBm nd8 26.00 dB
T2 1 2,520713 GHz -3.58 dBm Q factor 101.3 T2 1 2.520863 GHz -6.94 dBm Q factor 99.7
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,584184 GHz 22.53 dBm nd@ down 24,525 MHz M1 2.585483 GHz 20.32 dBm nd@ down 25,025 MHZ
T1 1 2,580537 GHz -3.52 dBm nd8 26.00 dB T1 L 2.580338 GHz -5.11 dBm nd8 26.00 dB
T2 1 2,605063 GHz -3.37 dBm Q factor 105.4 T2 1 2.605363 GHz -6.54 dBm Q factor 03.3
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Ref Level 30.00 GBm  Offset 15,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att 0d8 SWT  7.5ps @ VBW 3MHz  Made Auto FFT o att 30dE SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.666734 GHz 19.70 dBm ndB down 24,675 MHz ML 2,6710682 GHz 16.17 dBm nd@ down 25,225 MHz
T fy 2.665037 GHz -5.67 dam nds 26.00 dB T L 2.664888 GHz -8.30 dam nds 26,00 da
T2 1 2.689713 GHz -5.56 dBm Q factor 108.2 T2 1 2.650113 GHz -7.54 dBm Q factor 105.3
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LTE Band 41C

16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,503457 GHz 18.34 dBm ndB_down 29,79 MHz ML 2.504629 GHz 18.33 dem ndB_down 28,175 MHZ
TL 1 2,495845 GHz -6.57 dBm nd8 26.00 dB T1 L 2.485738 GHz -7.58 dBm nd8 26.00 dB
T2 1 2,525635 GHz -7.30 dBm Q factor 84.0 T2 1 2.520912 GHz -8.64 dBm Q factor 99.5
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,586337 GHz 19.97 dBm ndB_down 29,79 MHz ML 2.590128 GHz 19.41 dBm ndB_down 28,175 MHZ
TL 1 2,576005 GHz -5.63 dBm nds 26.00 dB T1 L 2.580338 GHz -6.62 dBm nd8 26.00 dB
T2 1 2.607795 GHz -6.50 dBm Q factor 86.8 T2 1 2.605512 GHz -7.07 dBm Q factor 102.9
L I 4 [S JL 4 -
X: : &
L"e‘;“ ectrum l"r‘,‘
Ref Level 30.00 cBm  Offset 1500 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 7.5 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 18.93 dém| mili] 16.23 dBm|
M1 2.6645600 GHZ| 2.6674850 GHz
20 2 AN ndB 26.00 dB 20 - - ndB B 26.00 d8
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CF 2.67505 GHz 1001 pts Span 60.0 MHz CF 2.677575 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.66458 GHz 18.93 dBm ndB down 29,79 MHz ML 2.667485 GHz 16.23 dBm ndB down 25,275 MHz
T1 1 2,660065 GHz -6.64 dBm nds 26.00 dB T1 L 2.664838 GHz -10.44 dam nds 26.00 d&
T2 1 2689855 GHz -7.13 dBm  factor 89.4 T2 1 2.650112 GHz -9.05 dBm  factor 105.5
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SPORTON LAB.

FCC RF Test Report Report No. : FG251121C

LTE Band 41C
16QAM

Lowest Channel / 15MHz+15MHz Lowest Channel / 15MHz+20MHz

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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20 20
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,509501 GHz 18.18 dBm nd@ down 30.689 MHz M1 2.505783 GHz 19.03 dBm nd@ down 34,685 MHZ
T1 1 2,495655 GHz -6.97 dBm nd8 26.00 dB T1 L 2.496062 GHz -6.61 dBm nd8 26,00 d8
T2 1 2,526345 GHz -8.58 dBm Q factor 81.8 T2 1 2.530748 GHz -7.34 dBm Q factor 72.2
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Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz
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Ref Level 30.00 GBm  Offset 16,00 0B & RBW 1 MHz Reflevel 30.00 dom  Offset 15.00 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT e Att 30dE SWT  9.5us @ VBW 3 MHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ret | Trc| X-value | Y-value | Function | Function Result |
M1 1 2,585448 GHz 18.49 dBm nd@ down 30.509 MHz M1 1 2.587451 GHz 19.33 dBm ndB down 34,685 MHz
TL 1 2,577715 GHz -7.61 dBm nd8 26.00 dB T1 1 2.575562 GHz -6.71 dBm ndg 26.00 d&
T2 1 2,608225 GHz -7.02 dBm Q factor B4.7 T2 1 2.610248 GHZ -5.89 dBm Q factor 74.6
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LE}“ Spectrum l"r‘,‘
Ref Level 30.00 cBm  Offset 1500 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.49 dBm| mili] 16.33 dBm|
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e _ o ndB 26.00 dB| & R N ndB 26.00 dB|
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CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.672575 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2666309 GHz 16,43 dBm ndB down 30,620 MHz ML 2.65769 GHz 16.33 dBm ndB down 34,625 MHz
T1 1 2,659595 GHz -10.53 dam nds 26.00 d8 T1 L 2.655023 GHz -10.58 dam nds 26.00 d&
T2 1 2690225 GHz -9.43 dBm  factor B67.1 T2 1 2.689548 GHz -9.59 dBm  factor 76.3
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SPORTON LAB.

FCC RF Test

Report

Report No. : FG251121C

LTE Band 41C

16QAM

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

zctrum t"? Spectrum l"%‘
Ref Level 30.00 GBm  Offset 16,00 db & RBW 1 MHz RefLevel 20.00 dBm  OFfset 15.00 db e RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT S.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.518765 GHz 18.87 dBm nd@ down 24,825 MHz M1 2.499981 GHz 17.65 dBm nd@ down 29.91 MHZ
TL 1 2,496037 GHz -6.92 dBm ndd 26.00 dB T1 L 2.455065 GHz -7.67 dBm nd8 26.00 dB
T2 1 2,520863 GHz -6.56 dBm Q factor 101.5 T2 1 2.525875 GHz -7.74 dBm Q factor 83.6
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Spectrum l"%‘
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o Att 30dE SWT  7.5pus @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT S.4ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.603315 GH2 17.87 dBm M1 2.594129 GHz 17.24 dBm nd@ down 30,09 MHZ
T 1 2.5813866 GHz 10.53 dBm Oce Bw 23226773227 MHz T1 L 2,576005 GHz -9.01 dBm ndd 26.00 dB
T2 1 2.6046134 GHz 12.38 dBm T2 1 2.608095 GHz -9.45 dBm Q factor 86.2
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Ref Level 30.00 GBm  Offset 1500 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 15,00 db @ RBW 1 MHz
o att a0ds BWT 7.5ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.4 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.663569 GHz 16.01 dBm ndB down 24,875 MHz ML 2.670734 GHz 16.17 dBm ndB down 29,65 MHz
T1 1 2.665037 GHz -9.33 dem nds 26.00 d8 T1 L 2.660065 GHz -8.89 dsm nds 26.00 d&
T2 1 2,669913 GHz -10.16 dBm  factor 107.9 T2 1 2.689915 GHz -9.08 dBm  factor 89.5
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